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CUSTOMER NAME: FAST INDUSTRIAL & TRADING LIMITED

ADDRESS: R1303, NO.2 BUILDING, NO.243 NINGXIA ROAD,QINGDAQO CHINA
Sample Name : Runlin Cold Shrink Tube RL 92 Series

Product Specification . @28-110

Manufacturer : Runlin

Material and Mark : silicone and HDPE

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. :  QDIN1804001734PS

Date of Receipt : Apr 08,2018

Testing Start Date . Apr 08, 2018

Testing End Date : Apri12,2018

Test resuli(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.

a4,

Jacky Ye
Authorized signatory

Unless otherwise agreed in wmlng this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on req ible at http://www.sgs. cum.’en:‘Tarms and-Conditions.. asg(x and, for electronic format documents,
subject to Terms and Cundlllons for Electronic Documents at http:/fwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ani Jurisdiction issues defined therein. ny holder of this document Ts
advised that information contained hereon reflects the Company's findings at the time of its intervention onl¥ and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for?ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

No.69, Block 1159, East Kang Qiao Road, Pudong District, Shanghai, China 201319 t(86-21)61196300  f(86-21)68183122/68183920  www.sgsgroup.com.cn
BE- B BERGEBSOF0S MR 0119 (B2)619600  1(36-21)63183122/68183920 e sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



Summary of Results:

TEST REPORT

No.
Date :

SHIN1804021459MR

Page: 2of 6

Apr 12, 2018

No. Test ltem Test Method Result Conclusion
IEC 60529:1989+A1:1999+A2:2013 and
1 IP6X . , See Result Pass
Client’'s Requirement
IEC 60529:1989+A1:1999+A2:2013 and
2 IPX7 See Result Pass

Client’'s Requirement

Note:

Pass : Meet the requirements;

Fail : Does not meet the requirements;

/ : Not Apply to the judgment.
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1. Test Item: IP6X
Sample Description: Rubber parts
Test Method: IEC 60529:1989+A1:1999+A2:2013 and Client’s Requirement

Test Condition:
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Test Dust: Talcum powder

Dust Concentration: 2 kg/m® chamber volume and be kept in suspension during the test

Test Duration: 8 hours
Lab Environment Condition: 15°C~35°C, 25%RH~75%RH

Test Result:
Sample No. Test Result Test Requirement Conclusion
1 No Dust Ingress sample No Dust Ingress sample Pass
Test Photo:

Before Test After Test

N
%)hspmon & Testing Services

L
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During Test Cls-p'after Test

Equipment Information:

. ) , , Next Calibration
Equipment Model Equipment No. Calibration date dat
ate

Dust test chamber TK6070iQ P-614 2017-11-28 2018-11-27
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2. Test ltem: IPX7
Sample Description: Rubber parts
Test Method: IEC 60529:1989+A1:1999+A2:2013 and Client’s Requirement
Test Condition:
Depth: 1 m
Test Duration: 30 min
Test Result:

Sample No. Test Result Test Requirement Conclusion

1 No Water Ingress sample No Water Ingress sample Pass

Test Photo:

Before Test After Test
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Close-up after Test

*kkkkkkk End of report********
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